ARGCO

Tri-Stand Chain Vise 6*

eLarge working surface, 6” pipe capacity
eIntegral legs and tray fold in for easy carrying and set up.
eLarge vise base overhangs front legs for clear tool swing.

*Complete with slots for hanging tools, pipe rest, three pipe
benders, and ceiling brace screw.

X
m
M

PART # | DESCRIPTION
33-05-100 | TS Tri Stand Chain Vise 6” Complete
33-05-101 | TS Leg & tray assy.
33-05-102 | TS Rear leg assy.
33-03-116 | Stand Grommet (5 pack)
33-03-112 | Stand Leg chain
33-03-109 | Stand Tray pin with washer (5 pack)
33-03-110 | Stand washer (5 pack)
33-03-104 | Stand tray support with screw
33-03-111 | Stand Set screw 3/8"- 16 x 1"
33-03-106 | Stand Hex bolt 3/8"-16 x 2-3/4” (5 pack)
33-03-108 | Stand Lock washer 3/8” (5 pack)
33-03-107 | Stand Nut 3/8” - 16 (5)
33-05-112 | TS Jack screw assy.
33-05-113 | TS Jaw
33-05-114 | TS Chain assy. (incl. #20)
33-05-115 | TS Chain screw
33-05-116 | TS Handle
33-05-117 | TS Friction ring
33-05-118 | TS Swivel nut
33-05-119 | TS Handle assy.
33-05-120 | TS Chain screw pin
33-05-121 | TS Nut locking pin
33-05-122 | TS Roll
33-05-123 | TS Roll pin
33-05-124 | TS Jaw screw w/washer (2 pack)
33-05-125 | TS Wear plate
33-05-126 | TS Screw w/washer (2)
33-05-127 | TS Base w/wearplate & screws
33-05-128 | TS Tool tray
33-05-129 | TS Front leg assy w/grommet (2)
33-05-130 | TS Replacement legs (set of 3)

ESELSELSEDSELSIDS TSRS 1S X)) [N (St Gy iy SNy P\ Ny gy Gy Y
OloNRRN=m[D|lolm|N|o|[o|n|w|v|= o]@®(N|o |0 B (W =




ARGCO -

TRI-STAND CHAIN VISE

Assembiy insfruclons :

{1) First, sBda the Fear Lag Assamibly (#7) through the Tray Suppont Ring (#3) Ingure that the Fiear | eg Assembly is
Cormecity Taang away [Fom NG Too! Tray (#1), the 1004 15 130ING oUTWaNDE and that the Tool Tray (#1) could fold
upwards, You can fighten sof screw [(£4). _

(2} Meat, place ane Front LegAssembly (#5) into the Tool Tray (#1). Check that the foot is down and facing outwards.
Fugh Tray Pin {#2) threugh the holes providad i ihe Front Leg Assembly (#6) and the Tool Tray i#1). Lock n place
with the “X" shaped washer by tighlaning with pises.

(3) Repeat same process for the second Front Leg Assembly (#6).

(4} Put the Basa Assembly (#27) upside-down on the ook Insar the thres lage into the elote remembering that the
Fiar Lag Assemoly (#7) is opposite the chain and viss jaws, Push ths Leg Bolts (#5) through the holés providad
and lightamn tha s and washiors.

{5) Pick up Tristand and placs rght side up. Ingure that the Tool Tray (#1) is firmly ssated. You may adiust the corroct
lecation of sct screw (#4) for the Rear Leg Assembly (7).




